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History of this test report

Report No. Version Description Issued Date
FG9D2705B 01 Initial issue of report Aug. 28, 2020
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Report No. : FG9D2705B

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.2 §2.1046 Conducted Output Power Reporting only -
Not applicable for
- §96.41 Peak-to-Average Ratio Not Required PP .
End User Devices
Maximum E.I.R.P Pass -
3.3 §96.41 .
. . . Not applicable for
Maximum Power Spectral Density Not Required PP .
End User Devices
§2.1049 ) ) .
3.4 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.5 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . o
3.6 Conducted Spurious Emission Pass -
§96.41
Frequency Stability for
0 §2.1055 Pass -
Temperature & Voltage
§2.1051 ) ‘ o Under limit
0 96 Radiated Spurious Emission Pass 4.77 dB at
¥96.41 7230.00 MHz

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the manufacturer,
and the manufacturer takes all the responsibilities for the accuracy of product specification.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2ADZR5G2112WA

Page Number
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG9D2705B

1. General Description
1.1 Applicant

Nokia Shanghai Bell Co., Ltd.

388#, Ninggiao Road, China (Shanghai) Pilot Free Trade Zone, Shanghai 201206, China

1.2 Manufacturer

Nokia Solutions and Networks Oy

Karakaari 7, 02610 Espoo, Finland

1.3 Feature of Equipment Under Test

Product Feature

Equipment NOK 5G21 GATEWAY GRY KIT
Brand Name T-Mobile

Model Name 5G21-12W-A

FCC ID 2ADZR5G2112WA

Tx Frequency

LTE Band 48: 3552.5 MHz ~ 3697.5 MHz

Rx Frequency

LTE Band 48: 3552.5 MHz ~ 3697.5 MHz

Bandwidth

5MHz / 10MHz / 15MHz / 20MHz

Uplink CA Band(s)

48C

Antenna Gain

4.1 dBi

Type of Modulation

QPSK / 16QAM / 64QAM / 256QAM

HW Version 3TG00739A

SW Version HB5GGW_D010000B42T0101E0379.tar
EUT Stage Identical Prototype

Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.
2. This is a variant report for 5G21-12W-A, the change note could be referred to the product equality
declaration which is exhibit separately. For LTE B48C supports any RB configuration, added 1RB test
data, all the other test results are leveraged from original report FG9D2703B.

Specification of Accessory

Brand Name

DELTA

Model Name

UPD-480WNAB B

AC Adapter 1 .
Power Rating

I/P: 100-240Vac, 1600mA,

O/P:12Vdc, 4000mA

Brand Name

FSP

Model Name

FSP048-A12U01

AC Adapter 2 .
Power Rating

I/P: 100-240Vac, 1300mA, O/P:12Vdc, 4000mA

Remark: Use adapter 1 for all tests.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG9D2705B

1.4 Maximum ERP Power,

Frequency Tolerance,

and Emission

Designator
LTE Band 48 QPSK 16QAM
BW Frequency Emission Frequency Maximum Emission Frequency [ Maximum
(MH2) Range Designator | Tolerance EIRP Designator | Tolerance EIRP
(MHz) (99%0BW) (ppm) (W) (99%0BW) (ppm) (W)
5 3552.5~3697.5 4AM50G7D - 0.1603 4AM50W7D - 0.1742
10 3555~3695 9M03G7D 0.0019 0.1521 9MO5W7D - 0.1679
15 3557.5~3692.5 13M5G7D - 0.1560 13M6W7D - 0.1694
20 3560~3690 17M9G7D - 0.1531 17MOWT7D - 0.1656
LTE Band 48 64QAM 256QAM
BW Frequency Emission Frequency Maximum Emission Frequency Maximum
(MH2) Range Designator | Tolerance EIRP Designator | Tolerance EIRP
(MHz) (99%0BW) (ppm) (W) (99%0BW) (ppm) (W)
5 3552.5~3697.5 AM4A9WT7D - 0.1897 4M49W7D - 0.1866
10 3555~3695 9MO5W7D - 0.1807 9MO3W7D - 0.1820
15 3557.5~3692.5 13M5W7D - 0.1722 13M5W7D - 0.1795
20 3560~3690 17MOW7D - 0.1714 18MOW7D - 0.1702
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LTE Band 48 CA QPSK 16QAM
Em.ission Frequency Maximum Em'ission Frequency Maximum
BW (MHz) Designator |Tolerance EIRP(W) Designator | Tolerance EIRP(W)
(99%0BW) (ppm) (99%0BW) (ppm)
5MHz+20MHz 23M4G7D - 0.0388 23M3W7D - 0.0351
10MHz+20MHz 28M1G7D - 0.0387 28M1W7D - 0.0342
15MHz+20MHz 32M9G7D - 0.0382 32MOW7D - 0.0335
20MHz+5MHz 23M4G7D - 0.0388 23M3W7D - 0.0334
20MHz+10MHz 28M1G7D - 0.0390 28M1W7D - 0.0333
20MHz+15MHz 32M9G7D - 0.0387 32MOW7D - 0.0328
20MHz+20MHz 37M8G7D - 0.0379 37TM7W7D - 0.0336
LTE Band 48 CA 64QAM 256QAM
Em_ission Frequency Maximum Em.ission Frequency Maximum
BW (MHz) Designator |Tolerance EIRP(W) Designator | Tolerance EIRP(W)
(999%0BW) (ppm) (99%0BW) (ppm)
5MHz+20MHz 23M3W7D - 0.0320 23M1IW7D - 0.0335
10MHz+20MHz 28M2W7D - 0.0324 28M1IW7D - 0.0337
15MHz+20MHz 32M9W7D - 0.0327 32M6W7D - 0.0334
20MHz+5MHz 23M4AW7D - 0.0325 23M3W7D - 0.0333
20MHz+10MHz 28M1W7D - 0.0323 27TMOW7D - 0.0338
20MHz+15MHz 32M8W7D - 0.0327 32M7W7D - 0.0333
20MHz+20MHz 37TM7W7D - 0.0327 37M5W7D - 0.0333
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1.5 Testing Site

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Test Site Location

_ ) ) FCC Test Firm
Sporton Site No. FCC Designation No.

Test Site No. Registration No.

03CHO04-KS
THO1-KS CN1257 314309

1.6 Test Software

Iltem Site Manufacture Name Version

1. 03CHO04-KS AUDIX E3 6.2009-8-24a

1.7 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 940660 D01 Part 96 CBRS v02

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2. Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.
For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane)

were recorded in this report.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items | Band 64 256
1.4 3 5 10 15 | 20 | QPSK [16QAM 1 |Half |Full [ L M H
QAM | QAM
Ol 48 - - % % Y Y % Y \Y v \Y \Y v \Y \Y \Y
Power
26dB and
99% 48 - - % v Y Y v Y \Y v v Y Y Y
Bandwidth
Conducted
Band Edge 48 = = v \Y \Y \Y \ \Y \Y \Y \Y \ v v
Conducted

Spurious 48 - - % v v v v v Y v v v v v

Emission

e 48 - - \Y \Y \Y Y \Y \Y \Y v \Y \Y \Y \Y

E.LR.P

Frequency
- 48 = = \Y \ \Y \Y \Y \Y v v v

Stability

Radiated

Spurious 48 Worst Case \Y

Emission

1. The mark “v “means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.

4. Allthe radiated test cases were performed with Adapter 1.
Sporton International (Kunshan) Inc. Page Number : 10 of 24
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. . Test
Bandwidth (MHz) Modulation RB #
Test Items Band Channel
20+20 | 20+15 | 15+20 | 20+10 | 10+20 | 20+5 5+20 QPSK [16QAM |64QAM|256QAM| 1 [Half|Full[ L (M |H
Max. Output
48C \Y v \% \% \Y \Y v \Y \Y v \Y v vV |Vv|v|v
Power
26dB and 99%
. 48C \Y v \Y \% \Y \Y v \Y \Y v \Y vV |Vv|v|v
Bandwidth
Conducted
48C \% v v v v Y v \Y \Y v \Y v vV |V v
Band Edge
Conducted
Spurious 48C v \Y \ \ Y \Y \Y \Y \Y \ \Y Y VARVARY
Emission
E.RP/E.LR.P| 48C v v Y Y Y v v v v v v v |v]|v]|v
Radiated
Spurious 48C Worst Case \Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under different
RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are reported.
4. Allthe radiated test cases were performed with Adapter 1.
5. Frequency stability only shows the worst case of LTE band 48/48C.

2.2 Connection Diagram of Test System

System

Simulator

Power

Source

X

EUT

Power cable

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958
FCC ID: 2ADZR5G2112WA

Report Template No.: BU5-FGLTE96 Version 2.4
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SPORTON LAB. FCC RF TeSt Report Report No. : FG9D2705B
2.3 Support Unit used in test configuration
Item |Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. |Power Supply [GWINSTEK [PSS-2002 N/A N/A Unshielded, 1.8 m
o, |LTEBase lanritsu MT8821C N/A N/A Unshielded, 1.8 m
Station

2.4

For all conducted test items:

Measurement Results Explanation Example

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT

conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 9.98 dB.

Example :
Offset(dB) = RF cable loss(dB).
=9.98 (dB)

2.5 Frequency List of Low/Middle/High Channels

LTE Band 48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55990 56640
20 Frequency 3560.0 3625.0 3690.0
Channel 55315 55990 56665
15 Frequency 3557.5 3625.0 3692.5
Channel 55290 55990 56690
0 Frequency 3555.0 3625.0 3695.0
Channel 55265 55990 56715
> Frequency 3552.5 3625.0 3697.5
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LTE Band 48C_CA Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55273 55898 56523
PCC
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+ 5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
Channel 55295 55896 56496
PCC
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
Channel 55318 55893 56469
PCC
Frequency 3557.8 3615.3 3672.9
15+ 20
Channel 55489 56064 56640
SCC
Frequency 3574.9 3632.4 3690
Channel 55340 55916 56491
PCC
Frequency 3560 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 3577.1 3634.7 3692.2
Channel 55340 55891 56442
PCC
Frequency 3560 3615.1 3670.2
20 +20
Channel 55538 56089 56640
SCC
Frequency 3579.8 3634.9 3690
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3. Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2 Conducted Output Power

o |

System Simulator EUT

3.1.3 EIRP, Occupied Bandwidth, Conducted Band-Edge and Conducted Spurious
Emission

Power Divider
System Simulator
s I (r

EUT

|

Spectrum Analyzer

3.1.4 Frequency Stability

System Similotor

Thermal Chamber

3.1.5 Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.
3.2.2Test Procedures
1. The transmitter output port was connected to the system simulator.
2. Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4.  Measure and record the power level from the system simulator.
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3.3 EIRP

3.3.1 Description of the EIRP Measurement

EIRP and PSD limits for CBRS equipment as below table:

Device Maximum EIRP Maximum PSD
(dBm/10 MHz) (dBm/MHz)

X End User Device 23 n/a

m| Category A CBSD 30 20

m| Category B CBSD 47 37
Remark: Maximum PSD values are radiated. Measurements can be done conducted and add antenna
gain back in.
1. Setinstrument center frequency to OBW center frequency.
2. Set span to at least 2 times the OBW.
3. Setthe RBW to the specified reference bandwidth (often 1 MHz).
4. SetVBW = 3 x RBW.
5. Detector = RMS (power averaging).
6. Ensure that the number of measurement points in the sweep = 2 x span/RBW.
7. Sweep time = auto couple.
8. Employ trace averaging (RMS) mode over a minimum of 100 traces.
9. Use the peak marker function to determine the maximum amplitude level within the reference

bandwidth (PSD).
10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.
11. Add 10 log (1/duty cycle) to the measured power level to compute the average power during

continuous transmission.

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,
EIRP = Pt + Gy — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB
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3.4 Occupied Bandwidth

3.4.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2 Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1 Description of Conducted Band Edge Measurement

Part 96.41 (e) (1) (i)
For CBSD the emission limits outside the fundamental are as follows:
Within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz

Greater than 10 MHz above and below the assigned channel < -25 dBm/MHz

Part 96.41 (e) (1) (ii)

For End User Devices the emission limits outside the fundamental are as follows:

Within 0 MHz to B MHz above and below the assigned channel < -13 dBm/MHz

Greater than B MHz above and below the assigned channel < -25 dBm/MHz

where B is the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the

End User Device.

Part 96.41 (e) (2)

For CBSDs and End User Devices, the conducted power of emissions below 3540 MHz or above 3710
MHz shall not exceed —25 dBm/MHz, and the conducted power of emissions below 3530 MHz or above
3720 MHz shall not exceed —40dBm/MHz

3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3 Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used
5 Offset has included the duty factor for LTE Band 48. Duty factor =10 log (1/x), where x is the

measured duty cycle.

o

Set spectrum analyzer with RMS detector.
7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.6 Conducted Spurious Emission

3.6.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed
-40dBm/MHz.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o g ~ w

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is ~40dBm/MHz.
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3.7 Frequency Stability

3.7.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.7.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.7.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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SPORTON LAB.

4. Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

System Simulator

[

Spectrum Analyzer ; Receiver

For radiated emissions above 1GHz
BX Antenna

Metal Full Soldered Ground Plane

=0 oo

System Simulator

[

Spectrum Analyzer / Receiver

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5. List of Measuring Equipment
. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum _ Apr. 07, 2020~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Nov. 02, 2019 Aug. 18, 2020 Nov. 01, 2020 (THO1-KS)
- TBN-9605 _ o Apr. 07, 2020~ Conducted
Thermal Chamber| Ten Billion TTC-B3S 02 -40~+150°C | Oct. 28, 2019 Aug. 18, 2020 Oct. 27, 2020 (THO1-KS)
EXA Spectrum . MY551502 | 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Apr. 15, 2020 | May 21, 2020 | Apr. 14, 2021 (03CHO4-KS)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | May 30, 2019 | May 21, 2020 | May 29, 2020 (O?ngﬂng’&)
Hom Antenna | Schwarzbeck | BBHA9120D | 1356 | 1GHz~18GHz | Apr. 20, 2020 | May 21, 2020 | Apr. 19, 2021 (O?ngﬂng’&)
SHF-EHF Horn | Com-power AH-840 101115 | 18GHz~40GHz | Nov. 10, 2019 | May 21, 2020 | Nov. 09, 2020 (oggﬂng’}?s)
Amplifier SONOMA 310N 187289 | OKHz-1GHz |Aug. 06, 2019 | May 21, 2020 | Aug. 05, 2020 (ogéﬂgﬁf’&)
o EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 08, 2020 | May 21, 2020 | Jan. 07, 2021 (03CHO4-KS)
. . . AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2025788 1Ghz-18Ghz | Aug. 16, 2019 | May 21, 2020 | Aug. 15, 2020 (03CHO4-KS)
. . MY572801| 500MHz~26.5G Radiation
Amplifier Keysight 83017A 06 Hz Oct. 15, 2019 | May 21, 2020 | Oct. 14, 2020 (03CHO4-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR May 21, 2020 NCR (03CHO4-KS)
Radiation
Turn Table ChamPro EM 1000-T [ 060762-T | 0~360 degree NCR May 21, 2020 NCR (03CH04-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR May 21, 2020 NCR (03CHO4-KS)

NCR: No Calibration Required
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6. Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 2 8dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test
Al. LTE Band 48
Al.l. EIRP
1RBO
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz 5MHz |10MHz | 15MHz | 20MHz
Mod. QPSK|16QAM|QPSK |16QAM|QPSK|16QAM QPSK|16QAM|64QAM |64QAM|64QAM 64QAM
Lowest CH | 22.05| 22.26 (21.70| 22.20 |21.73| 22.07 |21.85| 22.05 | 22.18 | 22.25 | 21.82 | 22.03
Middle CH |21.63| 22.08 |21.69| 22.25 {21.93| 22.10 |21.47| 22.19 | 22.59 | 21.96 | 22.36 | 21.99
Highest CH | 21.57 | 22.23 |21.82| 21.73 |21.27| 22.27 |21.29| 22.07 | 21.99 | 21.91 | 22.00 | 22.08
Limit 23dBm /10MHz
Result Pass
1RB Max
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz 5MHz |10MHz | 15MHz | 20MHz
Mod. QPSK|[16QAM|QPSK |16 QAM|QPSK|16QAM|QPSK|16QAM|64QAM |64QAM|64QAM|64QAM
Lowest CH | 21.63| 22.03 (21.58| 21.77 |21.13| 21.80 |21.49| 22.00 | 22.18 | 21.87 | 22.00 | 21.76
Middle CH |21.50| 22.41 [21.80| 22.21 |21.73| 22.29 |21.78| 22.10 | 22.78 | 22.57 | 22.16 | 22.34
Highest CH | 21.58| 22.03 [21.49| 22.17 |21.62| 22.07 |21.54| 21.91 | 22.16 | 22.34 | 21.78 | 22.05
Limit 23dBm /10MHz
Result Pass
Full RBO
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz 5MHz |10MHz | 15MHz | 20MHz
Mod. QPSK|[16QAM|QPSK |[16QAM|QPSK|16QAM|QPSK|16QAM|64QAM |64QAM|64QAM|64QAM
Lowest CH | 21.46| 21.61 [20.78| 21.03 |19.76| 20.15 /19.10| 19.27 | 21.74 | 21.13 | 20.38 | 19.53
Middle CH |21.44| 22.06 |21.13| 20.91 |20.40| 20.15 {19.41| 19.48 | 21.48 | 21.15 | 20.54 | 19.56
Highest CH | 21.33| 21.56 |20.65| 21.13 |19.89| 19.96 [19.31| 19.49 | 21.59 | 21.20 | 20.36 | 19.47
Limit 23dBm /10MHz
Result Pass
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Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 256QAM 256QAM 256QAM 256QAM
Lowest CH 22.35 22.54 22.02 22.14
Middle CH 22.71 22.60 22.54 22.30
Highest CH 22.47 22.14 21.63 21.95
Limit 23dBm /10MHz
Result Pass
1RB Max
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 256QAM 256AM 256QAM 256QAM
Lowest CH 22.16 22.03 21.93 21.88
Middle CH 22.64 22.28 22.18 22.31
Highest CH 21.85 22.16 22.16 21.90
Limit 23dBm /10MHz
Result Pass
Full RBO
Mode LTE Band 48 : Conducted EIRP (dBm/10MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 256QAM 256QAM 256QAM 256QAM
Lowest CH 21.86 20.83 20.09 19.32
Middle CH 21.74 21.11 19.98 19.56
Highest CH 21.64 20.92 20.07 19.22
Limit 23dBm /10MHz
Result Pass
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[@1°m avgPwr

Span 60.0 MHz

Dafa 15 AL 2020 OF-2112

Spectrurm

Raf Lavel 29.5¢ dim

‘Offset .96 d8 w RBW 300 iz

be Att 0B e SWT  200ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

f@:2m avgPwr

20 o

10 dom-

0 ds

Span 60.0 MHz

Date, 15 JUL 2020 070635

Data, 15 A1 2020 07:08.04

Spectrum i Spectrum i
Raf Lavel 26.96 dBm  Offset 5.00 08 w RBW 300 iz Raf Lavel 26,9 dim  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  200ms @ VBW 1MH: Mode Autc Sweep Att 30de w SWT  200ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mvgpur @377 avgrur
L [ [ | s

Span 60.0 MHz

0

Date. 15 L 2020 O 47.22

Span 60.0 MHz
Bandviidth Bandvidth
20,000 MHz 17,40 dBin 20,000 MHz 17,57 dBm
Bandwidth offsat Bandwidth offsat
20,000 Miz 20,00 MH2 20,090 MHz 20,00 MH2
— — —

Dafa 15 AL 2020 07 48:34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number : A6 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test

Report

Report No. : FG9D2705B

Spectrum

Raf Level 26.5¢ dém

fe At 3068 @ SWT 200 ms e VBW 300 kHz  Mode Autc Sweep
SGL Count 100/100

[0 :2m avgPur

Offset §.90 8 w RBW 100 iz

CF 3.5525 GHz

Span 15.0 MHz

Spectrurm

Raf Lavel 29.5¢ dim
fe Att 30 B w SWT
SGL Count 100/100

Offset .96 dd w RBW 100 iz

200 ms w VBW 300 kHz  Mode Autc Sweep

[oiem avgur

20

Dats 15 4012020 05:2818

Spectrum

Raf Level 26.5¢ dém

fe At 3068 @ SWT 200 ms e VBW 300 kHz  Mode Autc Sweep
SGL Count 100/100

[0 :2m avgPur

Offset §.90 8 w RBW 100 iz

Span 3010 Mz
Bandvidth Bandwidth
5,000 MHz 1716 dBem 10,000 MHz 17,20 dBm
17.16 dBm 17.20 dBm
Bandwidth Lower Upper Bandwidth Offsat Lower Upper
5,000 MHZ 10,000 MHZ 10.000 M2
-

Data 15 AL 2020 055555

Spectrurm

Raf Lavel 29.5¢ dim
fe Att 30 B w SWT
SGL Count 100/100

Offset .96 dd w RBW 100 iz
200 ms w VBW 300 kHz

Mode Auta Sweep

[oiem avgur

20

10 dom-

Data; 15 AL 2020 0538 46

Span 15.0 MHz Span 30.0 MHz
Bandwidth Bandwidth
5,000 Mz 16,74 gBm 10,000 Mz 16,22 gBm
16.74 dBm. 16.22 dBm
Bandwidth Lower Upper Bandwidth offsat Lower Upper
5,000 MHZ 10,000 MHz ;
—

Dt 15 412020 08,10 44

Date 15 4L 2020 055034

Spectrum i Spectrur i
Raf Lavel 26,96 dBm  Offset 5.00 08 w RBW 100 hHz Raf Lavel 2998 dim  Offset .90 08 w RBW 100 bz
o ALt 3008 @ SWT 200 ms @ VBW 300 kH:  Mode Auts Sweep Att 30de w SWT  200ms @ VBW 300KH:  Modae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mvgpur @377 avgrur
I I I I
14 dom- _— — 14 dom- —_— —
o da 0 dan
10 e
-20 df
CF 3.6975 GHz 691 pis Span 15.0 MHz Sipan 30,0 MHz
w2l Povier
Channel Bandviidth offsat Bandwidth
Tx1 (Raf) 5,000 18,000 MHz 16 52 dBm
Tx Tolal 16.52 dBm
Channel Bandwidth offsat Bandwidth offsat Lower uppar
5,000 MHz 5,000 Mz 10,000 MHz 10,009 MHz
T — == —
L

Dafa 15 AL 2020 062453

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
Issued Date
Report Version

1 A7 of A283
: Aug. 28, 2020
101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. :

FG9D2705B

Spectrum

Rof Lovel 26.96 dim  Offset 9.90 d8 & RBW 300 kHz
e ALt 30cB @ SWT 200 ms @ VAW 1 MHz

Mode Auta Sweep
S5k Count 100/100

[@1°m avgPwr

CF 3.5575 GHz

Span 45.0 MHz

Spectrurm

Raf Lavel 29.5¢ dim
fe Att 30 B w SWT
SGL Count 100/100

‘Offset .96 d8 w RBW 300 iz
200 ms = VBW

1 MHz

Mode Auta Sweep

[oiem avgur

20

Span 60.0 MHz

Bandviidth
15,000 Mz

Bandwidth
15.000 MHz
-

Date 15 4L 2020 06:38.08

Spectrum

Raf Level 26.5¢ dém

fe At 3068 @ SWT 200 ms @ VBW 1 MHz  Moade Auts Sweep
SGL Count 100/100

[0 :2m avgPur

Offset 5.90 8 w RBW 300 iHz

Span 45.0 MHz

Dafa; 15 AL 2020 07-23.25:

Spectrurm

Raf Lavel 29.5¢ dim

‘Offset .96 d8 w RBW 300 iz

0 ds

be Att 0B e SWT  200ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

f@:2m avgPwr

20 o

10 dom-

Span 60.0 MHz

Bandviidth
15,000 Mz

Bandwidth
15.000 MHz
-

Date; 15, UL 2020 0847.27

Data; 15 AL 2020 GF 1131

CF 3.6925 GHz

Span 45.0 MHz

0

Spectrum i Spectrum i
Raf Lavel 26.96 dBm  Offset 5.00 08 w RBW 300 iz Raf Lavel 26,9 dim  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  200ms @ VBW 1MH: Mode Autc Sweep fo Att 30de w SWT  200ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mvgpur @377 avgrur
I I s
19 dom- —

Span 60.0 MHz

Date 15 AL 2020 070240

Bandviidth Bandvidth
15,000 MHz 16,41 dBm 20,000 MHz 17,59 dem
16.41 dBm 17.59 dBm
Bandwidth offsat Lower upper Bandwidth offsat Lower uppar
15.000 Miz 15,000 M2 20.000 MHz 20,000 MH2
- — - —

Dafa 15 AL 2020 07 51:38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
Issued Date
Report Version

: A8 of A283
: Aug. 28, 2020
101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. :

Spectrum

Raf Lovel N.!!_ﬂam

Offset §.90 8 w RBW 100 iz
302 @ SWT 200 ms @ VBW 300 kHz

po Att
SGL Count 190/100

Mode Auta Sweep

[@1°m avgPwr

CF 3.5525 GHz

Span 15.0 MHz

Spectrurm

RafLaval 26.9¢ dém  Offset 9.99 d8 & RBW 100 kb2

fe Att 30de w SWT 200 ms & VBW 300 kHz
SGL Count 100/100

[[er=m mvgrur

Mode Auta Sweep

20

Date 15 AL 2020 053036,

Spectrum

Span 3010 Mz
Bandvidth Bandwidth
5,000 MHz 1712 dém 10,000 MHz 1719 dBm
17.13 dBm 17.19 dBm
Bandwidth Lower Upper Bandwidth offsut Lower Upper
5,000 MHz 10,000 MHz 10,000 MHZ
-

Raf Level 26.5¢ dém

fe At 3068 @ SWT 200 ms e VBW 300 kHz  Mode Autc Sweep
SGL Count 100/100

[0 :2m avgPur

Offset §.90 8 w RBW 100 iz

Span 15.0 MHz

Dafa 15 AL 2020 0602351

Spectrun 2

RafLaval 26.9¢ dém  Offset 9.99 d8 & RBW 100 kb2

fe Att 30de w SWT 200 ms & VBW 300 kHz
SGL Count 100/100

[[er=m mvgrur

Mode Auta Sweep

20

10 dom-

0 ds

Data 16 4UL 2020 0547 13

Span 3010 Mz
Bandvidth Bandwidth
5,000 MHz 16,72 dém 10,000 MHz 16,20 dBm
16.72 dBm 16.28 dBm
Bandwidth Lower Upper Bandwidth Offsat Lower Upper
5,000 MHZ 10,000 MHz ;
-

Data; 15 4L 2020 06,1400

Date 15 4L 2020 055305,

Spectrum i Spectrur i
Raf Lavel 26,96 dBm  Offset 5.00 08 w RBW 100 hHz Raf Laval 26,00 dEm  Offset 9.90 08 w RBW 100 iz

o ALt 3008 @ SWT 200 ms @ VBW 300 kH:  Mode Auts Sweep fo Att 30de w SWT  200ms @ VBW 300KH:  Modae Auta Sweep

S6L count 106/100 SGL Count 180/100
o7 mvgpur @377 avgrur

I I a0

20 o i

14 dom- _— —

o da

10 e

-20 df

CF 3.6975 GHz 691 pis Span 15.0 MHz Sipan 30,0 MHz

w2l Povier
Channel Bandviidth offsat Pawer Bandwiidth
TX1 (Raf) 5,000 16,32 dBm 18,000 MHz
Tx Tolal 16.72 dBm
Channel Bandwidth offsat Bandwidth offsat
5,000 MHz 5,000 Mz 10,000 MHz 10,009 MHz
T — == —
L

Data 15 AL 2020 06:30:00

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A9 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4

FG9D2705B



SPORTON LAB.

FCC RF Test

Report

Report No. : FG9D2705B

Spectrum

Rof Lovel 26.96 dim  Offset 9.90 d8 & RBW 300 kHz
e ALt 30cB @ SWT 200 ms @ VAW 1 MHz
SGL Count 100/100

Mode Auta Sweep

[@1°m avgPwr

CF 3.5575 GHz

Span 45.0 MHz

Spectrurm

RafLaval 26.9¢ dém  Offset 9.99 d8 & RBW 300 kb2
fe Att 30de w SWT 200 ms @ VBW 1 MHz
SGL Count 100/100

[[er=m mvgrur

Mode Auta Sweep

20

Span 60.0 MHz

Bandviidth
15,000 Mz

Bandwidth
15.000 MHz
-

Date 15 4L 2020 084038

Spectrum

Raf Level 26.5¢ dém

fe At 3068 @ SWT 200 ms @ VBW 1 MHz  Moade Auts Sweep
SGL Count 100/100

[0 :2m avgPur

Offset 5.90 8 w RBW 300 iHz

Span 45.0 MHz

Dafa. 15 AL 2020 07-26.53.

Spectrurm

Raf Lavel 29.5¢ dim

‘Offset .96 d8 w RBW 300 iz

be Att 0B e SWT  200ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

f@:2m avgPwr

20 o

10 dom-

0 ds

Span 60.0 MHz

Bandwidth
15,000 Miz 16,41 gBm
16.41 dBm.
Bandwidth Lower Upper
15.000 Mz
—

Date 15 4L 2020 08:52 18

Data 16 AR 2020 07 1605

CF 3.6925 GHz

Spectrum i Spectrum i
Raf Lavel 26.96 dBm  Offset 5.00 08 w RBW 300 iz Raf Lavel 26,9 dim  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  200ms @ VBW 1MH: Mode Autc Sweep fo Att 30de w SWT  200ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mvgpur @377 avgrur
I I s
19 dom- —

Span 45.0 MHz

0

Span 60.0 MHz

Bandviidth Bandvidth
15,000 MHz 20,000 MH2 16,75 dém
16.75 dBm
Bandwidth offsat Bandwidth offsat
15.000 Miz 15,000 M2 20.000 MHz 20,000 MH2
- — - —

Dafs: 15400 2020 07.03.53

Data 15 AL 2020 072822

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A10 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

1RB Max

Spectrum #*

po Att
SGL Count 190/100

Ref Level 22.42 dim
30dB w SWT

Offset §.90 8 w RBW 100 iz
10D ms w VBW 300 kHz

Mode Auta Sweep

@ 17m AvgPwr

CF 3.5525 GHz

Spectrurm ?

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
fe Att 30dE w SWT 100 ms & VBW 300 kHz
SGL Count 100/100

|

Mode Auta Sweep

Span 15.0 MHz

Span 15.0 MHz

Spectrum

Dats: 15 4012020 14:38 14

e
56 Count 1007100

Ref Level 22.42 dim
Att 30dB w SWT

Offset §.90 8 w RBW 100 iz
10D ms w VBW 300 kHz

Mode Auta Sweep

@ 17m AvgPwr

Data 15 0L 2020 14:40.07

Spectrurm

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
fe Att 30dE w SWT 100 ms & VBW 300 kHz
SGL Count 100/100

|

Mode Auta Sweep

Span 15.0 MHz

10 dam

Span 15.0 MHz

Bandvidth Pawer
5,000 MHz 12,63 dBm
18.63 dBm
Lower Upper

000 MHz
—

“Spect
Ref Lovel 22.48 dBm
Att

n

30 (B & SWT

Data 15, 4UL 2020 150442

Offset §.96 08 » RBW 100 iHz

100 ms w VBW 300 IHz

Data) 15 AL 2070 150404

Spectrum
Raf Lavel 22,48 dim
Att

Offset .95 d8 w RBW 100 kHz

Mode Auta Sweep 3 0GB w SWT 1005 w VBW 3001H:  Moda Auta Swesp
SGL Count 100/100 SGL Count 180/100
[o:7m mvgrwr [o37m mgrnr
10dBm

Span 15.0 MHz

10 dam

Span 15.0 MHz

Date 15 AL 2020 150442

Bandviidth Pawer Bandvidth
.5.000 MHz 18,63 dBin 5,000 MHz
18.53 dBm 17.82 dBm
Bandwidth offsat Lower upper Bandwidth offsat Lower upper
5 5,000 MH2 w 5.1 5,000 MH2
J

Data 15 AL 2020 150835

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-512-57900958
FCC ID: 2ADZR5G2112WA

Page Number 1 A1l of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
Att 0B @ SWT 100 ms e VAW 300 kHz
SGL Count 100/100

Offset §.90 8 w RBW 100 iz

Mode Auta Sweep

@ 17m AvgPwr

10 dBme

Spectrurm

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz

be Att 0B w SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100

|

Span 90.0 MHz

Span 30.0 MHz

Date 15 4L 2020 152344

Spectrum

Bandvildth Pawar Pawar
10,000 Mz 12,61 tbm 10,000 MHz 17,78 tBm
18.81 dBm- 17.78 dBm.
Bandwidth Offset
10,000 MHz 10.000 MHz 10.000 M2
—

Raf Lovel !!.4!_!‘Bm

56 Count 1007100

Offset §.90 8 w RBW 100 iz
po Att 3062 @ SWT 100 ms & VBW 300 kHz

Mode Auta Sweep

@ 1Rm AvgPwr

10 dBme

Dafa 15 AL 2020 15:23.05:

Spectrurm

Raf Lavel 22.48 dim

Offset .96 dd w RBW 100 iz

be Att 0B w SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100
[@:7m avgrwr

Span 90.0 MHz

Bandviidth

Span 30.0 MHz

10,000 MHz

18,51 dBm

1B.51 dBm.

Lower

10,090 Mz
—_—

Date 16,40 2020 15 1832

Spectrum

Raf Level 22,48 dBm  Offset §.90 0B
fo At

S6L count 106/100

RBW 100 iz
30 68 @ SWT 100 ms @ VBW 300 kHz

Made Auts Sweep

o7 agror

Data 16 AL 2020 162305

Spectrum

Raf Laval 22,48 dEm  Offset 5.95 0 X
Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
SEL Count 180/100
@37 aogrvr

10 dBm

Span 0.0 MHz

Span 90.0 MHz

Date 15 4L 2020 15:35.04

Bandvidth Bandwidth
10,000 MHz 18,02 dBin 10,000 MHz
18.02 dBm
Bandwidth offsat Lower upper Bandwidth
10,000 Mz 10,000 M2 10,000 MHz 10,000 M2
— — — —

Data 15 AL 2020 16:34:30

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A12 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

e
56 Count 1007100

3068 & SWT 100 ms w VBW

Raf Lovel 22.48 dim  Offset 9.90 d8 & RBW 300 kHz
Att i

1 MHz

Mode Auta Sweep

@ 17m AvgPwr

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz

be Att 0B w SWT  100ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

|

10 dBme

Span 45.0 MHz

Span 5.0 MHz

Date 15 4L 2020 155834

Spectrum

Bandwidth Bandwidth Power
15,000 Mz 15,000 MRz 19.05 dBm
19.05 dBm
Bandwidth
15000 pikz 15.000 iz
e

Raf Lovel 22.48 dim  Offset 9.90 d8 & RBW 300 kHz
e ALt 30cB @ SWT 100 ms @ VAW 1 MHz
SGL Count 100/100

Mode Auta Sweep

@ 1Rm AvgPwr

10 dBme

Dafa 15 AL 2020 160032

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz

be Att 0B w SWT  100ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

|

Span 45.0 MHz

Span 5.0 MHz

Date, 16 JUL 2020 153558

Spectrum
Ref Lovel 22.48 dEm  Offset 9.98 d§

fo At

S6L count 106/100

Bandwidth Bandwidth Powar
15.000 Mz 15.000 Mz 17,18 gBm
17.18 dBm.
Upper Bandwidth
15,000 Mz ~47,90 db 15,000 MHz
— ——

RBW 300 1z
3068 @ SWT  100ms @ VBW 1MHz

Made Auts Sweep

o7 agror

Data; 15 AL 2020 153524

Spectrurm
Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz
fo Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
SEL Count 180/100
&5 aegror

10 dBm

Span 45.0 MHz

Span 45.0 MHz

JU

Date 15 ML 2020 160555

Bandvidth Bandwidth
15,000 MHz 18,20 dBin 15,000 MHz
18.20 dBm
Bandwidth offsat Lower upper channel Bandwidth
15.000 Mz 15 000 M2 ) 15,000 MHz 15 000 M2
- — — —

Data. 15 AL 2020 16:05.24

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A13 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
e ALt 308w SWT
SGL Count 100/100

(@irm avgPwr

Oifset .00 08 w RBW 300 17

200ms @ VBW 1 MHz mode Autc Sweep

Spectrurm

RafLaval 22.48 dbm
fe Att 30 o8
SGL Count 100/100

Oifset 5.00 b = RBW 300 117

® SWT  200ms @ VBW L MHz  Moade Autc Sweep

|

10 dBme

Date 15 AL 2020 16.48:35.

Spectrum

Raf Lovel !!.4!_!‘Bm

Oifset .00 08 = RBW 300 17

f Att 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Span 60.0 MHz_ Span 60.0 MHz
Pawer
20,000 MHz 17,63 dBm
17.83 dBm.
Bandwidth Offsat
20.000 Mz

Dafa 15 AL 2020 16:47.51

Spectrurm

RafLaval 22.48 dbm
fe Att 30 o8
SGL Count 100/100

Oifset 5.00 b = RBW 300 117

® SWT  100ms @ VBW 1 MHz  Moade Auts Sweep

|

10 dBme

Span 60.0 MHz

Span 60.0 MHz

Data 16 JUL 2020 164345

Dt 15 JUL 2020 164308

Spectrurm Spectrum
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep fo Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
[ezrm P [#3em agrar

10 dBm

Span 60.0 MHz

Span 60.0 MHz

Date 15 4L 2020 163844

Bandviidth Bandwidth
20,000 MHz 18,44 dBim 20,000 MHz

Bandwidth Bandwidth fso
20,000 Miz 20,000 Mz 20,000 MHz 20,000 Mz
e e —

Dafa 15 AL 2020 1635 19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 Al4 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
Att i

Offset §.90 8 w RBW 100 iz

Spectrurm

Offset .96 dd w RBW 100 iz

Raf Lavel 22.48 dim
Je 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep pe Atk 30cE w SWT 100 ms @ VBW 300 kH:  mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
(@irm avgPwr |

10 dBme

Span 15.0 MHz

Bandvidth

Span 30.0 MHz

5,000 MHz

000 MHz
—

Dats: 15 4012020 14/40:39

Spectrum

Raf Lovel !!.4!_!‘Bm

Offset §.90 8 w RBW 100 iz

f Att 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

10 dBme

Data. 15 AL 2020 16:22.27

Spectrurm

Raf Lavel 22,48 dim
pe Atk
SEL Count 1007100

30 de w SWT

Offset .96 dd w RBW 100 iz

100 ms w VBW 300 kHz  Mode Auts Sweep

|

Span 15.0 MHz

Span 30.0 MHz

Pawer
10,000 MHz 17,76 dem
17.76 dBm
Uppe: Bandwidth

Date, 15, JUL 2020 15/08.07

"
—42.90 dB

Data 15 A0 2020 152035

JU

Dats: 15 4012020 1508.05

Spectrurm ? Spectrum
Raf Lavel 2248 dBm  Offset 5.00 08 w RBW 100 FHz Raf Laval 22,48 dEm  Offset 5.95 0 X
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mgrmr @37 aogrvr
I T T I T
10 dBm
- == A=
BLE
~20.dany
<30 e
CF 3.6975 GHz 691 pis Span 15.0 MHz Sipan 30,0 MHz
w2l Povier
Channal Bandviidth offsat Pawer Bandwiidth
Tx1 (Raf) 5,000 MHz 18,32 dBim 18,000 MHz
Tx Tolal
____Channel Bandwidth offsat Bandwidth
I 000 Mz 5,000 Mz 10,000 MHz 10,000 Mz
— == —

Data. 15 AL 2020 16:33.57

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2ADZR5G2112WA

Page Number 1 A15 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



FCC RF Test Report

SPORTON LAB.

Report No. :

FG9D2705B

Spectrum

Raf Lovel 22.48 dim  Offset 9.90 d8 & RBW 300 kHz
Att i

Je 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Spectrurm

Raf Lavel 22,48 dim
pe Atk
SEL Count 1007100

30 de w SWT

Oifset 5.00 b = RBW 300 117

200 ms = VBW

1 MHz

Mode Auta Sweep

|

10 dBme

Span 45.0 MHz

Span 60.0 MHz

. lElI]:lDMH: = 17,33 oe
i 3 133 dBm
17.33 dBm.
15.000 Mz
-

Date 15 AL 2020 16.01:59

Spectrum

Raf Lovel !!.4!_!‘Bm Offset §.90 8 w RBW 300 iHz

f Att 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Data. 15 AL 2020 16:46.47

Spectrurm

Raf Lavel 22,48 dim
pe Atk
SEL Count 1007100

30 de w SWT

Offset 9.95 08w
100 ms -

RBW 300 7
VBW L MHz

Mode Auta Sweep

|

10 dBme

Span 45.0 MHz

Bandviidth

Span 60.0 MHz

15,000 Mz

15.000 MHz
—

Date, 15 JUL 2020 153845

Spectrum
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz
fo At 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep
S6L count 106/100
o7 Egror

Data 15 AL 2020 164238

Spectrum
Raf Lavel 22,48 dim
Att

SEL Count 180/100

3048w SWT

Offset 7,90 o
100 ms -

RBW 300 1z
VBW 1 MHz

Made Auts Sweep

@37 aogrvr

10 dBm

Span 45.0 MHz

Span 60.0 MHz

JU

Data 15 4L 2020 160443

Bandviidth Bandvidth
15,000 MHz 16,68 dBim 20,000 MHz
16.58 dBm
Bandwidth offsat Bandwidth fsul
15,000 MHz 15 000 Mz 20,000 MHz 20,000 MHz
- — - —

Data 15 AL 2020 16:40:53.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number

Issued Date

Report Version
Report Template No.: BU5-FGLTE96 Version 2.4

: A16 of A283
: Aug. 28, 2020
101



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
Att i

Offset §.90 8 w RBW 100 iz

Spectrurm

Offset .96 dd w RBW 100 iz

Raf Lavel 22.48 dim
Je 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep pe Atk 30cE w SWT 100 ms @ VBW 300 kH:  mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
(@irm avgPwr |

10 dBme

Span 15.0 MHz

Bandvidth

Span 30.0 MHz

5,000 MHz

000 MHz
—

Dats 15 4012020 1441.25

Spectrum

Raf Lovel !!.4!_!‘Bm

Offset §.90 8 w RBW 100 iz

f Att 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

10 dBme

Dafa 15 AL 2020 18:21.42

Spectrurm

Raf Lavel 22,48 dim
pe Atk
SEL Count 1007100

30 de w SWT

Offset .96 dd w RBW 100 iz

100 ms w VBW 300 kHz  Mode Auts Sweep

|

Span 15.0 MHz

Span 30.0 MHz

Pawer
10,000 MHz 17,91 dém
17.91 dBm
Uppe: Bandwidth

Date 16,40 2020 150622

"
—42.96 db

Data. 15 AL 2070 15:18 46

JU

Data 15 4L 2020 18.07.09

Spectrum k' Spectrurm
Raf Lavel 2248 dBm  Offset 5.00 08 w RBW 100 FHz Raf Laval 22,48 dEm  Offset 5.95 0 X
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
S6L count 106/100 SGL Count 180/100
[ezrm P [#3em agrar
T T T T T
10 dBm
- — 2=
BLE
20 dgmy
<30 e
CF 3.6975 GHz 691 pis Span 15.0 MHz Sipan 30,0 MHz
w2l Povier
Channal Bandwidth Offset Bandvidth
TX1 (Raf) 5,000 MHz 18,000 MHz
Tx Tolal
____Channel Bandwidth offsat Bandwidth
I 3000 Mz 5,000 Mz 10,090 MHz 10.000 bz
— e —

Data. 15 AL 2020 15:33.06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: 2ADZR5G2112WA

Page Number 1 Al7 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dim  Offset 9.90 d8 & RBW 300 kHz
Att i

Je 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Spectrurm

RafLaval 22.48 dbm
fe Att 30 o8
SGL Count 100/100

Oifset 5.00 b = RBW 300 117
200ms @ VBW 1 MHz

- SWT

Mode Auta Sweep

|

10 dBme

Span 45.0 MHz

Bandviidth

Span 60.0 MHz

Date 15 AL 2020 160243

Spectrum

Raf Lovel 22.48 dém

fe At 3068 @ SWT 10D ms @ VBW 1 MHz  Mode Autc Sweep
SGL Count 100/100

(@irm avgPwr

Oifset .00 08 = RBW 300 17

10 dBme

Pawer
15,000 MHz 20,000 MHz 18,76 dBm
18,76 dBm
Bandwidth Offset
15 000 HEz 29,00 bk
1po00

Data 15 AL 2020 16:45:55

Spectrurm

RafLaval 22.48 dbm
fe Att 30 o8
SGL Count 100/100

Offset 9.95 08w
® SWT 100 ms @

RBW 300 Kz

VBW  LMHz  Mode Autc Sweep

|

Span 45.0 MHz

Bandviidth

Span 60.0 MHz

Powar

15,000 Mz

17,87 dém

15.000 MHz
—

Ot 15,40 2020 163805

Spectrum
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz
fo At 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep
S6L count 106/100
o7 Egror

17.97 dBm.

Data, 15 A1 2020 16:41.45

Spectrum
Raf Lavel 22,48 dim
Att

SEL Count 180/100

3048w SWT

Offset 7,90 o
100 ms -

RBW 300 kHz

VBW 1MH:  Mode Auto Sweep

@37 aogrvr

10 dBm

Span 45.0 MHz

Span 60.0 MHz

JU

Date 15 JUL 2020 16.04.04

Bandviidth Bandvidth
15,000 MHz 16,48 dBm 20,000 MHz

Bandwidth offsat Bandwidth fsul
15,000 MHz 15 000 Mz 20,000 MHz 20,000 MHz
- — - —

Dafa 15 AL 2020 163555

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
Issued Date

1 A18 of A283
: Aug. 28, 2020

Report Version 101
Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Full RB

Spectrum

Raf Lovel !!.4!_!‘Bm

Offset §.90 8 w RBW 100 iz

o At 0B w SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep e Att 0B w SWT 100 ms w VBW 300 kHz  Mode Auts Sweep
SGL Count 1007100 SGL Count 100/100
[@1Rm avgPwr I.lRm AvgPur

Spectrurm ?

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz

CF 3.5525 GHz

Span 15.0 MHz

Span 15.0 MHz

Date 15 UL 2020 145115

Spectrum

Raf Lovel 22.48 dém
Att i

Offset §.90 8 w RBW 100 iz

e 3068 @ SWT 10D ms e VBW 300 kHz  Mode Autc Sweep b 30cE w SWT 100 ms @ VBW 300 kH:  mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm avgPwr I.lRm AvgPur

Data 15 AL 2020 14:45.09

Spectrurm

Raf Lavel 22.48 dim
Att

Offset .96 dd w RBW 100 iz

Bandvidth

Span 15.0 MHz

10 dam

Span 15.0 MHz

5,000 MHz

17.52 dBm.

Lower

000 MHz
—

Date 15 JUL 2020 14'58.08

Data; 15,4 2020 14554

“Spectrum by Spectrum
Raf Lavel 2248 dBm  Offset 5.00 08 w RBW 100 FHz Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 100 iz
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
S6L count 106/100 SGL Count 180/100
o7 mgrmr [o37m mgrnr
10 dBm

Span 15.0 MHz

10 dam

Span 15.0 MHz

Bandviidth Bandvidth
.5.000 MHz 17,31 dBin 5,000 MHz
17.31 dBm
Bandwidth offsat Lower Upper Bandwidth offsat
P 5 5,000 MH2 w 5.1 5,000 MH2
L L J

Date 15 4L 2020 1510 18

Data; 15 AL 2020 18:10:54

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: 2ADZR5G2112WA

Page Number 1 A19 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
Att i

o 308w SWY

56 Count 1007100

Offset §.90 8 w RBW 100 iz
10D ms w VBW 300 kHz

Mode Auta Sweep

@ 17m AvgPwr

Spectrurm

Raf Lavel 22.48 dim
fe Att 30 B w SWT
SGL Count 100/100

Offset .96 dd w RBW 100 iz

100 ms w VBW 300 kHz  Mode Auts Sweep

|

Span 90.0 MHz

Span 30.0 MHz

Baﬂ;‘;‘(‘]:‘ﬂ Mtz 1791 dBr
E 3 5L dEm
17.91 dBm
Lower Upper

10,090 Mz
—_—

Data 15 AL 2020 15:27:36,

Spectrum

Raf Lovel !!.4!_!‘Bm

Offset §.90 8 w RBW 100 iz

f Att 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Dafa 15 AL 2020 15:26.52

Spectrurm

Raf Lavel 22.48 dim
fe Att 30 B w SWT
SGL Count 100/100

Offset .96 dd w RBW 100 iz

100 ms w VBW 300 kHz  Mode Auts Sweep

|

Span 90.0 MHz

Bandviidth

Span 30.0 MHz

10,000 MHz

10,090 Mz
—_—

Date, 15, JUL 2020 1517.44

Data 16 A 2020 161655

Spectrum Spectrurm by
Ref Lovel 22,48 GBm  Offset 9.90 08 w RBW 100 bz Raf Lavel 2248 dim  Offset 9.90 d X
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
S6L count 106/100 SGL Count 180/100
[ezrm P [#3em agrar

Span 0.0 MHz

Span 90.0 MHz

Dats 15 AL 2020 153156

Bandvidth Offset Pawer Bandwidth
10,000 MHz 17,29 dBm 10,000 MHz
17.29 dBm
Bandwidth offsat Bandwidth
10,000 Mz 10,000 M2 10,000 MHz 10,000 M2
— — — —

Dafa 15 AL 2020 1631 16

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A20 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
Att 30dB w SWT
56 Count 1007100

Oifset .00 08 = RBW 300 17

100 ms w VBW

1 MHz

Mode Auta Sweep

@ 17m AvgPwr

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz
fe Att 30de w SWT 100 ms @ VBW 1 MHz
SGL Count 100/100

Mode Auta Sweep

|

Span 45.0 MHz

Span 5.0 MHz

Bandviidth Bandwidth
15,000 MHz 17.85 dBm 15,000 MHz 16,87 dém
17.85 dBm 16.87 dBm
Lower Upper Bandwidth offsut Lower Upper
15.000 MHz 15,000 MHz
-

Date 15 4L 2020 16.15.08

Spectrum

Raf Lovel !!.4!_!‘Bm

Oifset .00 08 = RBW 300 17

f Att 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Data 15 AL 2020 16:14 19

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz
fe Att 30de w SWT 100 ms @ VBW 1 MHz
SGL Count 100/100

|

Mode Auta Sweep

Span 45.0 MHz

Span 5.0 MHz

Bandwidth Bandwidth
15,000 MHz 17.5% dBm 15,000 Mz
17.51 dBm
Lower Upper Bandwidth
15.000 MHz 15,000 MHz
e it i

Date 1540 2020 161153

Spectrum Spectrum by
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep fo Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
[ezrm P [#3em agrar

Data) 15 AR 2020 161112

Span 45.0 MHz Sipan 45.0 MHz
Bandvidth Offset Pawer Bandwidth
15,000 MHz 17,25 dBm 15,000 MHz
17.25dBm
Bandwidth offsat Bandwidth per
15.000 Mz 15 000 M2 15,000 MHz 15 000 M2 47,20 dB
- — — —

JU

Dats: 15 4012020 1608.58

Data. 15 AL 2020 16:08.26

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A21 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dém
e ALt 308w SWT
SGL Count 100/100

(@irm avgPwr

Oifset .00 08 = RBW 300 17

SDms w VBW 1MHz  Mode Autc Sweep

|

Spectrurm

Raf Lavel 22,48 dim
pe Atk
SEL Count 1007100

30 de w SWT

Oifset 5.00 (b = RBW 300 117

S0ms w VBW 1 MHz  Mode Autc Sweep

Span 60.0 MHz

Span 60.0 MHz

Date 15 JUL 2020 182735

Spectrum

Raf Lovel 22.48 dém
e ALt 308w SWT
SGL Count 100/100

(@irm avgPwr

Oifset .00 08 = RBW 300 17

10D ms w VBW 1 MHz  Mode Autc Sweep

Data 15 AL 2020 16:27.00

Spectrurm

RafLaval 22.48 dbm
fe Att 30 o8
SGL Count 100/100

Oifset 5.00 b = RBW 300 117

® SWT  100ms @ VBW 1 MHz  Moade Auts Sweep

|

Span 60.0 MHz

Span 60.0 MHz

Date, 15, UL 2020 162045

Data: 16 AR 2020 161828

Spectrurm Spectrum
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz
o ALt 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
S6L count 106/100 SGL Count 180/100
[ezrm P [#3em agrar

Date 15 ML 2020 183247

Span 60.0 MHz Sipan 60,0 MHz
Bandvidth Offset Pawer Bandyidth
20,000 MHz 17,28 dBim 20,000 MHZ
17.28 dBm
Bandwidth Bandwidth fsa
20,000 Mz 20,000 Mz 20,000 Mz 20,000 Mz
— - —

Data 15 AL 2020 163112

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A22 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



«aranas.  FCC RF Test Report Report No. : FG9D2705B

Spectrum Spectrurm

Rof Lovel 22.48 dim  Offset 9.90 d8 & RBW 100 kHz RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
fe At 3068 @ SWT 10D ms e VBW 300 kHz  Mode Autc Sweep fe Att 30cE w SWT 100 ms @ VBW 300 kH:  mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
(@irm avgPwr

|

Span 15.0 MHz

Span 30.0 MHz

Bandvidth
5,000 MHz

000 MHz
—

Dats: 154012020 1448 12 Dafa 15 AL 2020 15:26.04

Spectrum Spectrurm

Rof Lovel 22.48 dim  Offset 9.90 d8 & RBW 100 kHz RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
fe At 3068 @ SWT 10D ms e VBW 300 kHz  Mode Autc Sweep

be Att 0B w SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm avgPwr @ 1Rm avgPwr

Span 15.0 MHz Span 30.0 MHz

Date 1540 2020 150028 Data; 15 AL 2020 151615

Spectrurm r?j Spectrum
Ref Lovel 22,48 dBm  OW=et 5.90 08 = RBW 100 IH: Rof Lavel 22,48 dim  Offset 995 0 ]
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep fo Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
SGL Count 100/100 SGL Count 180/100
o7 agror @37 aogrvr
10 dm
o == =) 2=
-10de
20 dan
CF 3.6975 GHz 691 pts Span 15.0 MHz ! : & Sipan 30.0 MHz
c?ufi::'lnr Bandviidth offsat Pawer n Bandwidth
T (Raf) 5,000 MHz 16,38 dBm L, 18,000 MHz
Tk Total
__channal Bandwidth offsnt Bandwidth por
dj 5,000 MHz 5,000 MHz 10,000 MHz Eumwtz -45,71 dB |
L L L
Dete 15 AL 2020 1511235, Dt 15 AL 2020 153026
Sporton International (Kunshan) Inc. Page Number 1 A23 of A283
TEL : +86-512-57900158 Issued Date : Aug. 28, 2020
FAX : +86-512-57900958 Report Version 101

FCC ID: 2ADZR5G2112WA Report Template No.: BUS-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

Spectrum

e
56 Count 1007100

Raf Lovel 22.48 dém
Att 30dB w SWT

Oifset .00 08 = RBW 300 17
100 ms w VBW

1 MHz

Mode Auta Sweep

@ 17m AvgPwr

Spectrurm

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 300 kHz
fe Att 0de w SWT  S0ms @ VBW 1L MHz
SGL Count 100/100

|

Mode Auta Sweep

Span 45.0 MHz_ Span 60.0 MHz
Bandwidth offsat Pawar
15,000 Miz 17,85 tBm
17.85 dBm.

15

MHz

Spectrum

Date 15 AL 2020 161332

Raf Lovel !!.4!_!‘Bm

Oifset .00 08 = RBW 300 17

f Att 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Data 15 AL 2020 16:24.04

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz
fe Att 30de w SWT 100 ms @ VBW 1 MHz
SGL Count 100/100

|

Mode Auta Sweep

Span 45.0 MHz

Span 60.0 MHz

Bandwidth offsat Pawar
15,000 MHz 1749 dBm
17.48 dBm_
Lower Upper
15,000 Mz —36.03 db -47.62 db
—

Date, 15, JUL 2020 16.10:36

Spectrum [w]
Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz
fo At 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep
S6L count 106/100
o7 Egror

Data: 16 AL 2020 161855

Spectrurm
Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz
fo Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
SEL Count 180/100

@37 aogrvr

Span 45.0 MHz

Span 60.0 MHz

Bandvidth Offset Pawer Bandyidth
15,000 MHz 17.26 dBm 20,000 MHZ
17.26 dBm
Bandwidth offsat Lower upper Bandwidth fsa
15.000 Mz 15 000 M2 20,000 Mz 20,000 Mz
- — - —

JU

Date 15 JUL 2020 16.07.51

I

Dafa 15 AL 2020 16:34.47

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A24 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



«aranas.  FCC RF Test Report

Report No. : FG9D2705B

Spectrum Spectrurm

Rof Lovel 22.48 dim  Offset 9.90 d8 & RBW 100 kHz
Att i

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
Je 306 & SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep pe Atk 30cE w SWT 100 ms @ VBW 300 kH:  mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
(@irm avgPwr |

Span 15.0 MHz

Span 30.0 MHz

Bandvidth Pawer
5,000 MHz 15,20 dBm
15.98 dBm

000 MHz
—

Dats: 15 4012020 1449.55. Dafa 15 AL 2020 15:24:35

Spectrum Spectrurm

Rof Lovel 22.48 dim  Offset 9.90 d8 & RBW 100 kHz RafLaval 22.48 dém  Offset 9.9 d8 & RBW 100 kHz
fe At 3068 @ SWT 10D ms e VBW 300 kHz  Mode Autc Sweep

be Att 0B w SWT 100 ms @ VBW 300 kHz  Mode Auts Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm avgPwr I.lRm AvgPur

Span 15.0 MHz

Span 30.0 MHz

Dafs 15 40 2020 145825 Data 15 A1 2020 16:16.23

Spectrurm ? Spectrum
Ref Lovel 22,48 GBm  Offset 9.90 08 w RBW 100 bz Raf Lavel 2248 dim  Offset 9.90 d X
o ALt 3008 @ SWT 100 ms @ VBW 300 kH:  Mode Auts Sweep fo Att 30de w SWT 100 ms @ VBW 300KH:  Modae Auta Sweep
SGL Count 100/100 SGL Count 180/100
[ezrm P [#3em agrar
T T i’ T T
10 dBm
- == 4 -
BLE
~20.dany
CF 3.6975 GHz 691 pis Span 15.0 MHz Sipan 30,0 MHz
ol Povier "
Channel Bandviidth offsat Pawer Bandwiidth
TX1 (Raf) 5,000 MHz 16,38 dBm T 18,000 MHz
Tk Total 16.38 dBm
____Channel Bandwidth offsat Bandwidth ) uppar
dj 5,000 MHz 5,000 MHZ 10,090 MHz 10,000 MHz 46,35 d& 45,75 dB
T — == —
L

Date 15 4L 2020 15:11.41

Data 15 AJL 2020 15:2044

Sporton International (Kunshan) Inc.

Page Number 1 A25 of A283
TEL : +86-512-57900158 Issued Date : Aug. 28, 2020
FAX : +86-512-57900958 Report Version 101

FCC ID: 2ADZR5G2112WA Report Template No.: BUS-FGLTE96 Version 2.4



FCC RF Test Report

SPORTON LAB.

Report No. : FG9D2705B

Spectrum

Raf Lovel 22.48 dim  Offset 9.90 d8 & RBW 300 kHz
Att i

Je 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep

56 Count 1007100

@ 17m AvgPwr

Spectrurm

RafLaval 22.48 dém  Offset 9.9 d8 & RBW 300 kHz

be Att 0B w SWT  S0ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

|

Span 45.0 MHz_
Bandviidth

Span 60.0 MHz

15,000 MHz 17,83 dBm

17.83 dBm.

Lower Upper
15,000 MHz —36.02 d
e

Date 15 AL 2020 161250

Spectrum

Raf Lovel !!.4!_!‘Bm Offset §.90 8 w RBW 300 iHz

f Att 300B & SWT 100 ms @ VBW 1 MHz Mode Auts Sweep
SGL Count 100/100
(@ rm AvgPwr

Dafa 15 AL 2020 16:23 14

Spectrurm

RafLaval 22.48 dém  Offset 9.99 d8 & RBW 300 kHz

be Att 0B w SWT  100ms @ VBW L MHz  Mode Auts Sweep
SGL Count 100/100

|

Span 45.0 MHz

Bandviidth

15,000 Mz

Upper
~47 64 dBs

15.000 MHz
—

Date 16 4L 2020 160850

Spectrum

Raf Lavel 224 dBm  Offset 5.00 08 w RBW 300 iz
Att 3008 @ SWT  100ms @ VBW 1MHz  Mode Autc Sweep
S6L count 106/100

o7 Egror

Data 15 4L 2020 16.18.08

Spectrurm by

Raf Laval 22 48 dEm  Offset 9.90 08 w RBW 300 iz

Att 30de w SWT  100ms @ VBW 1MH: Moadae Auta Sweep
SEL Count 180/100
o5 agror

JU

Date 15 AL 2020 1607 10

Span 45.0 MHz Sipan 60,0 MHz
Bandvidth Offset Pawer Bandyidth
15,000 MHz 17,27 dBim 20,000 MHZ
17.27 dBm
Bandwidth offsat Bandwidth fsa
15.000 Mz 15 000 M2 20,000 Mz 20,000 Mz
- — - —

Dafa 15 AL 2020 16:20.25:

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A26 of A283
Issued Date 1 Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



«amanis.  FCC RF Test Report Report No. : FG9D2705B
Al.2. 26dB Bandwidth
Mode LTE Band 48 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 4.82 4.92 9.75 9.75 14.42 14.33 18.86 18.86
Middle CH 4.90 4.82 9.63 9.77 14.18 14.60 19.02 19.02
Highest CH 4.84 4.89 9.71 9.77 14.39 14.42 18.90 18.94
Mode LTE Band 48 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 4.89 4.87 9.87 9.67 14.15 14.33 19.06 18.78
Middle CH 4.92 4.87 9.71 9.75 14.30 14.36 18.98 19.18
Highest CH 4.88 4.87 9.71 9.65 14.21 14.18 18.62 18.78
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=)

00 dém  Offset & 00 db w RBW 100

(=)

Raf Lavel 26,00 dim  Offset 6,00 db s RBW 100 kHz

A HE SWT 19 p= w VBW 300kHr  Mode Auts FFT e Att 0 dE SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
CLED V7 anm| [CLED a9 anm|
204 3.5, 00 GHz 20d T 3.5, 900 GHz
. ’ .00 di) . PR o o, 00 diy
10 \ 1. 81SU00000 MHz 1 T 1915000000 MH|
| 7374 Q factor r22.4
od 0 dam +
t 3
and + 5 and - ;
/ \ / \
.I i ! \
Ak = — [ \
y ~ i ! 1
WA T ¥
s
<50 d 50 dt
-60 dém B0 dém
70 dgm: 70 daen
CF 4.5525 GHz 1001 pis Span 10.0 MHz GF 9.5525 GHz 1001 pis Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-wali 1 Y-valug | Function | Function Result
(- 1 [ 16.47 dBm @ down 4,515 Mz (- 1 3,553 159 GHI 13.99 dgm @ down 48
T1 1 3 dém nda 0 T1 L 0 dém nda
i) i 4 dam 0 factor Tz 1 0 factor

-
J

Date. 7.APR.2020 16 1509

Data TAPR2020 16 16:41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date 7 APR.2020 16 1844

n?]
10 dBm  Offset 6,00 db w RBW 100 & RafLaval 26,00 dim  Ofset 6,00 b = RBW 100 khT
AR SWT 10 p= m VBW 300k Mode Aute FFT e Att 0B SWT 15 ps w VBW 30 Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
[IETED) [IETED)
204 L 3.8 20d 3.8
¥
. o) AT ATAN () L PR . A
1w Hur \ 1.895000000 MHz| 1 i \ 1815000000 MHz
Q lactor \ 2402 \ 752.0|
od 0 darm + i
¥ ) A J i
-0 d f T 0 d - ¥
) \ [ \
20 df - 20 df +
/ /
- : -0 4 v
X n = \
i [ w o % A o v b
40 e i)
<50 d 50 dt
-60 dém B0 dém
70 dam- 70 dém
CF 4.625 GHz 1001 pis Span 10.0 MHz GF 0,625 GHz 1001 pis Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(- 1 3623312 G 15.75 dam @ down 4,595 Mz (- 1 @ down 4815
T1 1 3.622582 0.27 d8 nda 8 T1 L nda
i) i . : -10,02 dam 0 factor Tz 1 3 : : 0 factor
- D -
J ) URRUARNLY wo L J URINNRNLY oo

Data 7 APR. 2020 16 15:08

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J

Data 7.APR.2020 16.20.08

o e
Ref Level 26.00 dém  Offset 600 0B « RBW Raf Lavel 26,00 dém  Offset 6,00 dF « RBW 100k
e att FHE SWT 105 @ VBW 3 o att 30 dE SWT 19 p5 @ VBW 300 kH:  Mode Auto FFT
561 count 100/100 S6L Count 186/100
(@177 Wy
mif1] 16.19 divm) R mif1] 76 dnmj
t 369956800 GHz 20d 000 GH:
A, G 26.00 4B it M 2600 di
" . i (¥l Y |
L 7 B +.835000000 MH:z| e 1 \ +.885000000 Mz
| 3 lacto 765.1 i i | 76,4}
od @ dam. -
J { = = T
J LS £ %
and BUET
f \ | \
z0d { ‘. 20 d y 1
{ \ / |
20 k- e 20 di - - \
A e o fdn, e Py,
Al tam— X SV A =
504 50 df
-6 dém -60 dém
700 ey 70 daen
CF 3.6975 GHz 1001 pts Span 10.0 MHz CF 3.6975 GHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 3 699568 GHz 18.13 dBm ndB down 4,835 MHz (- 1 H 15.78 dBm ndB down 4,885 MHz
1 i 3.695072 of 01 dam nes 26.00 d8 1 L 1 nds
Tz 1 3.699909 GHz -§.77 dém 0 factor T2 1 0 factor
i T

Data T-APR.2020 15.20:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

J

Data 7.APR.2020 18:2244

Data T-APR2020 16:23.01

Offset 6,00 g6 = RBW 300 RafLaval 26,00 dim  Ofset 6,00 b w RBW 300 kHT
SWT 126y = VBW Mode Auto FFT o Att 0B SWT HEow VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
T [IETED) [IETED)
) At - - ) NN | A A 26.00 d
0 Il 10 T ( 0.250000000 MH:
/ \ / a65.0)
od - - 0 dam
/ s TL k
} T 2
-0 d T 5 0 d i 4
20 d ! ! 26 d . )
7 o T \
20 4B L Bw.q?ﬂ P~ e A
4 40
<50 d <50 e
-60 dém B0 dém
0 70 der
CF 4555 GHz 1001 pis Span 20.0 MHzZ GF 0,555 GHiz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 3554381 GHI @ down 0.75 MHz (- 1 T @ down Hz |
T1 1 3.550185 GHz nda 26.00 d8 T1 L nda
iz i 3559935 GHz E 1 factor Tz i 1 factor
= — =
] URRUNRNLY W |

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Date 7.APR.2020 18:2756

Data T-APR2020 16.28.59

m?l
10 gBm  Offset 6,00 db w RBW 30 RafLavel 26,00 dim  Offset 6,00 Gk w ROW 30
AHE SWT 126 ps m VBW 1M Moda Auto FFT e Att 0 HE SWT 126 us w VBW Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M @7k Max
& i mi
- ¥
. S A . N A N By 26.00 di)
1 7 \ 2.630000000 MH:z 18 7 ft 9.770000000 MHz
/ 4762 i Q lactar \ 3714
ki =i T o dam | ‘
1 i } \
-0 d T 3 0 d ; i
20 df | \ 20 df L )
T T T
= = - :
& - — AVl P — A
4
“50d 50 d
-0 dm 60 déim
£ -70 dfer
CF 3,625 GHz 1001 pis Span 20.0 MHz GF 3.625 GHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Trc | X-valye | Y-valug Eunction Function Result Type | Ref | Tre | %-valug | Y-valug Eunction Funetion Result |
- 2 ndB_down - L 16.37 dBm ndB_down 07T MHZ |
TL 1 ndg 71 L 00 dém ndg 26.00 d8
i) i 62 : -8.33 dam 0 factor T2 1 £3 dam 0 factor 714
- — =
J I UHERURNLY we J UNRNIRNDY .
Data 7 APR.2020 16.24.02 Data 7APR 2000 16.24:36
-
Offsel 6,00 0b w RBW 300 Kz Raf Lavel 26,00 dim  Offset 6,00 OB w RBW 300 b
SWT 126 45 = VBW Mode Auto FFT o att B BWT 126 5 @ VBW 1 Mode Auto FFT
561 count 100/100 GL Count 100/100
0% Man
[ITENIT [RETED
! Mz
SN e A7) Ty 26.00 dB| = gmrn, [ 26.00 dn|
10 7 By | 0.710000000 MH:| 10 Hur 9.770000000 Mz
{ Q factor \ a80.4| { Q factor a78.4
od + 0 dam ] i
J 1f 1
10 diye fl. % BUET ; T
/ /
20 df f 1 20 df i T
N 2 . \
30 g e e 20 e -
40 g 40 =
-50d 50 df
-6 dém -60 dém
70 g 70
CF 3,605 GHz 1001 pts Span 20.0 MHz CF 3.695 GHz 1001 pts Span 20.0 MHz
Marker I Marker ]
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 3698057 GHz .05 dBm ndB down 9.71 MHz (- 1 3.606978 GHz 15:52 dBm ndB down W77 MHZ
T1 U 3690105 CHz dsm nds 26.00 d8 1 L 3.690085 Ch -10.45 dam nds 26.00 d8
T2 1 7 : -8.15 dém 0 factor 380.8 | T2 1 3.689835 GHz -10.45 dam 0 factor 8
- — =
| URRUNRNLY W J

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number
Issued Date
Report Version

Report Template No.: BU5-FGLTE96 Version 2.4

1 A29 of A283
: Aug. 28, 2020
101




SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

| ) URRUNRNLY W

Date 7.APR.2020 162130

10 dBm  Offset 6,00 db w RBW 300 RafLaval 26,00 dim  Ofset 6,00 b w RBW 300 kHT
MR SWT 126 ps w VBW Mode Auto FFT o Att 0B SWT HEow VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED) T anm]
a 1 GH
oy P e | A 4 - . 26.00 di
L 7 | i T ¥ = \ 14.326000000 MH:
’ { Q lactar | ! Q lactar | 148.7
o 7 T 0 dam + v
{ & =
i ¥ + BUET s *
/ | / \
20 df - . 20 df - -
/ \ 7 \
o f s SO W A " - PN 1
g&Vi i 7 7 [0 7 3 = =
v v oy AL
4 40
<50 d <50 e
0 dBm <60 dém
70 70 der
CF 4.5575 GHz 1001 pis Span 400 MHZ CF 4.5575 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 3 55870 @ down 14415 MHz (- 1 15.73 dEm @ down 14,326 MHz |
T1 1 3.550157 G nda 26.00 d8 T1 L 5 nda
i) i 3 504573 GHz 0 factor 246.9 Tz 1 0 factor
¥

Data T-APR2020 16.31.52

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Data. 7APR.020 18,4306

n?]
10 gBm  Offset 6,00 db w RBW 30 RafLaval 26,00 dim  Ofset 6,00 A6 = RBW 300 kh:
AHE SWT 126 ps m VBW 1M Mode Aute FFT e Att 0 dE SWT 126 ps e VBW  1MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
[TEEN] [IETED) anmj
e a 0 GH:
. b A P PN 26.00 4 . = F, \ 26.00 d
0 7 B \ " 10 7 1 14, 595000000 MH:
| Q factor | 255.4 / | 1482
od 1 : 0 dam : v
| . iE
-0 d - BUET
| | / \
20 d It - 20 df } T
7 ) |
307 e L A - ~ \
W
-4 =~
<50 d 50 dt
-60 dém B0 dém
0 70 der
CF 4.625 GHz 1001 pis Span 400 MHZ GF 0,625 GHz 1001 pis Span 0.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 14 (- 1 14,77 dgm @ down 14,5
T1 1 nda T1 L nda
i) i : 11.17 dm 0 factor Tz 1 0 factor
- D -
J J URRUARNLY wo )

Data, 7APR 2020 16.33:31

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

(=)

Date. 7.APR.2020 16,3435

10 dBm  Offsel 6,00 0B s RBW 300 KAz Raf Lavel 26,00 dim  Offset 6,00 ob w RBW 300 b
0B SWT 126 5 & VBW Mode Auto FFT po ALt A0 dE SWT 126 s & VBW 1 Mode Auto FFT
561 count 100/100 GL Count 100/100
0% Man
mif1] 09 dnm| mif1] 73 dpm
26907620 GHz| 190 GH:
2 ” ¥
o Pt AP RN, 26.00 dB ) e P o | e e T A 26.00 dB
w T Byt T 14.386000000 MHz 1 T 7 Hur \ 14416000000 MHz
| Q factor | 256,0) / ) facto \ 255,49
o dan T 0 dam -
X / |
V3 ! 1
A0 diw : a0 d o
/ A /
20 d - - 20 o
e el ‘ i
o AN A | g [
T f e 0 =
0 dim A .
-50d 50 df
-6 dém -60 dém
700 ey 70
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.6925 GHz 1001 pts Span 30.0 MHz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 3690762 GHz ndB down 14,386 MHz (- 1 3,68 : 14.73 dBm ndB down L4416 MHz
T1 U 3 BHG427 CHZ nds 26.00 d8 1 L 3.68 _ 5 dom nds 26.00 d8
T2 1 z 0 factor 5 T2 1 3.889573 GHz 07 dém 0 factor
- — =
J ] URRUNRNLY W )|

Data TAPRI020 16,2453

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: 2ADZR5G2112WA

Page Number 1 A30 of A283
Issued Date : Aug. 28, 2020
Report Version 101

Report Template No.: BU5-FGLTE96 Version 2.4



SPORTON LAB.

FCC RF Test Report

Report No. : FG9D2705B

LTE Band 48

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Date 7.APR.2020 16,3545

10 dBm  Offset 6,00 db w RBW 300 RafLaval 26,00 dim  Ofset 6,00 b w RBW 300 kT
MR SWT (8.9 s w VBW Mode Auto FFT o Att 0B SWT  BS s w VBW  1MHZ  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
[TEEN] [IETED] 39 apm]
a 2.5625570 GHz
. A M PN 26.00 dil i . e 26.00 di
1w T T 18861000000 MHz 1 T Vi 18861000000 MHz
| 189.2 | ! 188,
od f 0 dam; t -
] ] I
<100 o d “30 4 "
f f |
/
20 d i | - 20 di / L
¢ - — 2. = SRS Y ~
4 40
<50 d <50 e
-60 dém B0 dém
0 70 der
CF 4.56 GHz 1001 pis Span 40.0 MHz GF 9.56 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | ¥-valug | Function | Function Result |
(- 1 3.567712 GHI 14,85 dgm @ down 16,861 MHz (- 1 14.39 dgm @ down z |
T1 1 355043 G| 5 nda T1 L ~11.40 dBm ndg
i) i 3 509351 GHz d 0 factor Tz 1 -11.55 dam 0 factor
= — =
J | URRUNRNLY W )|

Data T-APR2020 15.26:56

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date 7 APR.2020 164723

10 gBm  Offset 6,00 db w RBW 30 Raf Laval 26,00 dim  Offset 6,00 db w RBW 30
AHE SWT 8.9 ps m VBW 1M Mode Aute FFT e Att 0B SWT B2 ps w VBW Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
i 14,80 dnm| i
2.6247200 GH:
. 0 A B, 3 26.00 dil . ¥ B N
10 7 T v (t i, 19,021000000 MH:| He
{ Q factor 190.6| 190.4
od 0 dam :
9 i o
<10 | -0 -
oo ¥ o i
20 ds i ‘j 20 df + -
J | [
'.‘ 30d
A Fi A
W A i lpraay AT
/Y oy o’ AT
<50 d 50 dt
-60 dém B0 dém
70 -70 dfer
CF 3,625 GHz 1001 pis Span 40.0 MHz GF 3.625 GHz 1001 pis Span 40.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 3,604 14,50 d8m @ down e (- 1 36203 1353 dam @ down [}
TL 1 -11.35 dém ndg 71 L ndg
i) i : -11.45 dBm 0 factor Tz 1 3 : i 0 factor
- — =
J J URRUARNLY wo )| J URINNRNLY oo

Data 7 APR 2020 16,4506

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Data 7APR.2020 164941

10 dBm  Offsel 6,00 0B s RBW 300 kHz Raf Lavel 26,00 dim  Offset 6,00 OB w RBW 300 b
IR SWT 1895 @ VBW 1) Mode Auto FFT o att B BWT 189 pS @ VBW 1
561 count 100/100 GL Count 100/100
0% Man
mif1] 5.31 dnm| 13,68 dnm|
26004420 GHz| 2,6939100 GH:
i p: L i £ i 26.00 di| B T A 26.00 di|
w T 7 . Byl | 18901000000 Miz 10 ] 18941000000 Mz
[ ) lactn \ 195.1 | 1950}
od @ dam.
i ] ‘
& T |
10 diye % AAnd 7 i
! \ / |
20 d X + 20 df , T
\ / \
20 — . -30 i L 2 y
ATV LA A ,, ~ B e
i i
-50d 50 df
-6 dém 60 diim
700 ey 70
CF 3.69 GHz 1001 pts Span 40.0 MHz CF 3.69 GHz 1001 pts Span 40.0 Mz
Marker i Marker |
Type | Ref | Trc | X-valie 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 3 688442 GHz 15.31 dBm ndB down 16,901 MHz (- 1 14,38 dBm ndB down 16941 MHz
T1 U RO -11.45 dgm nds 26.00 d8 1 L -11,73 dam nds 26,00 d8
T2 1 7 z -10.08 dém 0 factor 3 T2 1 -10.79 dém 0 factor ]
- — =
J ] URRUNRNLY W )|

Data TAPR2020 16.50:02
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SPORTON LAB. FCC RF TeSt Report Report No. : FG9D2705B

LTE Band 48
Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

10 dBm  Offset 6,00 db w RBW 100 RafLaval 26,00 dim  Ofset 6,00 b w RBW 300 kHT
MR SWT 19 ps e VBW 300kH:  Mode Auto FFT o Att 0dE SWT Hs @ VBW  1MHz  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
CLED 1253 anm| CLED 15.07 apm)
355194100 GHz 2.5581970 GHz
. — 26.00 4 . _ = — 26.00 di
1w 1883000000 MHz 1w \ 0. 870000000 MH:|
1271 / \ 60,3
G 0 dam f T
{ A
and : and 7" ¥
! | / |
20 d A - f
,’ | \
I |
n ) L R L = e ~ b ~ r~ N
) e
<50 d 50 dt
-60 dém B0 dém
70 70 der
CF 4.5525 GHz 1001 pis Span 10.0 MHz GF 0,555 GHiz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 @ down 4,585 Mz (- 1 3.556147 GH, F] @ down 087 WHz |
T1 1 nda 26.00 d8 T1 L o nda
i) i 7 dgm 0 factor 7271 || | _—E 1 0 factor
= — =
] URRUNRNLY W |

J

Date 7.APR.2020 161702 Dela 7TAPR2020 16,2318

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

n?]
10 dBm  Offset 6,00 db w RBW 100 & RafLaval 26,00 dim  Offset 6,00 db w RBW 30
AR SWT 10 p= m VBW 300k Mode Aute FFT e Att 0 HE SWT 126 us w VBW Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
CLED 14,37 anm| CLED anm)
T 162475000 GHz 0 GHz
- 7 ~ R , __nga R 26.00 dBl I A oy | prrn o B~ A 26.00 dB
10 T = ko . 1915000000 MHz 1 7 S 3 0.710000000 MH:
/ Q factor \ 737.3) { Q factor | 373.7
G \ 0 dam ! T
{ Ve / |
T
10 4. - and 1 +
7 r f [
20 df A 25 i
- ‘4'
=T - - ] = R
J AT - — P
<50 d 50 dt
-60 dém B0 dém
70 70 der
CF 4.625 GHz 1001 pis Span 10.0 MHz GF 0,625 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 360475 14.37 dgm @ down 4,915 Wz (- 1 5 13.92 dgm @ down 071 Wz |
T1 1 ~11.41 dbm nda T1 L ndg
Tz i 627 . -11.6% dam 0 factor | | _—E 1 0 factor
- D -
| URRUARNLY wo J

J

Date 7 APR.2020 16 15:26 Data, 7 APR. 2020 16:24:57

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

-
10 dBm  Offsel 6,00 0B w RBW 100 kHz Raf Lavel 26,00 dim  Offset 6,00 ob w RBW 300 b
B SWT 19 5 - VBW 301 i Mode Auto FFT po ALt A0 dE SWT 126 s & VBW 1 Mode Auto FFT
561 count 100/100 GL Count 100/100
0% Man
14,49 dnm| mif1]
369731000 GHz
i , . = 26.00 dB ) » 26.00 dB
10 7 \ $.ETE000000 MHz| 10 7 9.710000000 MH:z
| el [ =
/ \ 7504 | \ 00,4
o d T O dam. - -
| i \
/ \ - |
and ¥ BUET ¥
/ i )
20 d 1 20 o 1 3
f %
=i
7 ] = = T o =
-50d 50 df
-6 dém -60 dém
700 ey 70
CF 3.6975 GHz 1001 pts Span 10.0 MHz CF 3.695 GHz 1001 pts Span 20.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result |
- 7 3 : 14.49 dam ndB down 4,875 MHz (- 1 3.683501 GHz 3 ndB down W71 MHZ
T1 U 36950 -11.94 dam nds 26.00 d8 - L 3690185 Ch nds 26.00 d8
T2 1 3.695948 GHz -11.74 dém 0 factor 584 | |12 1 3.689695 GHz 0 factor 3803
- — =
| URRUNRNLY W J

J

Date 7.APR.2020 16.20.56 Data TAPR2020 16,2016
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